

Med. Grupa	Medikaments	Iniciālā deva	Maksimālā deva	Reizes dienā	Vecums
AKEI	Kaptoprils	0.3- 0.5 mg/kg/dn	6 mg/kg/dn	3	No 1 m vecuma
	Enelaprils	0.1 mg/kg/dn- 5 mg (p. 2.5-5 mg)	0.6 mg/kg/dn nepārsniedzot 40 mg/dn	1-2	No 1 m vecuma
	Lisinoprils	0.1 mg/kg/dn- 5 mg/dn	0.6 mg/kg/dn (40 mg/dn)	1	No 5 gadu vecuma
ARB	Losartāns	0.7 mg/kg/dn - 50 mg/dn	1.4 mg/kg/dn nepārsniedzot 100 mg/dn	1	No 6 gadu vecuma
KKB	Amlodipīns	2.5- 5 mg	5 mg/dn (Piegušajiem 10 mg)	1	No 6 gadu vecuma
	Niterdipīns	0.1- 0.6 mg/kg/dn	40 mg/dn	1-2	No 6 m vecuma
	Nifedipīns	0.25- 0.5 mg/kg	3 mg /kg/dn, nepārsniedzot 120 mg/dn	1-2	No 1 m vecuma
	Irsadipīns	0.15- 0.2 mg	0.8 mg/kg/dn nepārsniedzot 20 mg/dn	1-4	No 1 gada vecuma
Diurētiķi	Hidrohlortiazīds	1 mg/kg/dn	3 mg/kg/dn nepārsniedzot 50 mg/dn	1	No 6 m vecuma
	Furosemīds	0.5- 2 mg/kg/dn	6 mg/kg/dn	1-4	Bez vecuma ierobežojuma
	Spirinolaktons	1 mg/kd/dn	3.3 mg/kg/dn nepārsniedzot 100 mg/dn	1-2	Bez vecuma ierobežojuma
BAB	Propranolols	1-2 mg/kg/dn	4 mg/kg/dn nepārsniedzot 640 mg/dn	2-3	Bez vecuma ierobežojuma
	Metoprolols	1-2 mg/kg/dn	6 mg/kg/dn nepārsniedzot 200 mg/dn	2	No 6 gadu vecuma
	Atenolols	0.5- 1 mg/kg/dn	2 mg/kg/dn nepārsniedzot 100 mg/dn	1-2	No 2 gadu vecuma